
KWR 2017.011 | July 2017 

Treatment of Spent 

Cation Exchange 

Regenerant with 

Eutectic Freeze 

Crystallisation 

Feasibility Study for Demin Water Plant Botlek 



KWR 2017.011 | July 2017 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation



KWR 2017.011 | July 2017 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

KWR 2017.011 | July 2017 © KWR 

All rights reserved.

No part of this publication may be reproduced, stored in 

an automatic database, or transmitted, in any form or by 

any means, be it electronic, mechanical, by photocopying, 

recording, or in any other manner, without the prior 

written permission of the publisher.
[...]
The process stream with dissolved salts enter the crystalliser (maintained at eutectic 

temperature) where heat is removed. From the crystalliser the process stream enters a 

separation unit where ice and salt are separated by (the force of) gravity. The flow from the 

bottom of the gravity separator (salt slurry) is fed to a salt slurry dewatering chamber, and 

the overflow of the gravity separator (ice slurry) is fed to a separate dewatering chamber. 

The dewatered ice and salt crystals are collected for further processing (if needed) and the 

supernatants, containing dissolved salts, are recycled back to the crystalliser. 

FIGURE 1-1 SCHEMATIC REPRESENTATION OF SALT AND ICE RECOVERY BY EFC. 



KWR 2017.011 | July 2017 6 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

The principle of EFC can be described using the phase diagram of a binary salt-water system 

(Figure 1-2). The basis of EFC is the existence of eutectic point. The eutectic point is a 

characteristic point in the phase diagram of any salt-water mixture where an equilibrium 

exists between ice, salt and the solution with a specific concentration. This specific 

concentration is called eutectic concentration and the temperature at which the equilibrium 

is achieved is called eutectic temperature. In multi-component mixtures more than one 

eutectic points may exist. When an unsaturated solution with a concentration lower than 

eutectic concentration (A) is cooled down below its freezing point, ice crystals start to form 

(B) by following the ice line. Further cooling decreases the temperature and increases the 

concentration of salt in the solution with the formation of ice crystals along the ice line (B to 

C). At point C (eutectic point), the concentration of salt reaches saturation and further 

cooling will result in the formation of ice and salt crystals simultaneously. Similarly, starting 

with a solution having a higher concentration than eutectic concentration will first result in 

the crystallisation of salt and the system will reach to the eutectic point (C) by following the 

salt solubility line (Genceli, 2008).  

FIGURE 1-2 PHASE DIAGRAM OF A BINARY SALT-WATER SYSTEM AT LOW TEMPERATURE (GENCELI, 2008). 

Cation exchange (CIEX) is a widely used hardness removal technique in water treatment. In 

this process multivalent cations, such as calcium (Ca+2) and magnesium (Mg+2), are removed 

from water by exchange with sodium ions (Na+). When exhausted, the CIEX resin needs 

regeneration which is usually performed with 9 to10 wt% NaCl solution , also known as the 

regenerant. The spent regenerant usually contains a mixture of Na, Ca, Mg and Cl ions, 

having a total salt concentration ranging from 2 to 4 wt%. Since most of the hardness (Ca, 

Mg) stripped-off from the resin is discharged in the first half of the regeneration, the volume 

of spent regenerant produced in the latter half of the regeneration process is usually more 

concentrated in Na and Cl ions. This part of the spent regenerant can be collected and 

treated by EFC to recover NaCl and water.  

The Demin Water Plant Botlek (DWP Botlek) of Evides Industriewater is the largest 

demineralised water production plant in the Netherlands that applies CIEX for Hardness 

removal from its source water. The eutectic temperature and eutectic concentration of a 

binary H2O-NaCl mixture is -21.1 ºC and 23.2 wt% (Figure 1-3; Sterner et al.1988; Bodnar, 

1993). However, the eutectic point for the spent CIEX regenerant produced at DWP Botlek 

was unknown because of the presence of additional ions such as Ca, Mg, etc. A semi-

industrial EFC pilot setup was installed at DWP Botlek and operated for several months to 

realize stable operation of the pilot unit under eutectic conditions. 



KWR 2017.011 | July 2017 7 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

FIGURE 1-3 PHASE DIAGRAM OF BINARY H2O-NaCl SYSTEM. 

1.2 Scope and objectives of the study 

The overall goal of the study was to investigate the technical and economic feasibility of EFC 

to treat the (NaCl concentrated part of the) spent CIEX regenerant at DWP Botlek.  

A semi-industrial EFC pilot setup was installed at DWP Botlek to investigate the technical 

feasibility. Pilot tests evaluated the process performance in terms of heat transfer in the 

crystalliser, scaling of the heat exchangers, heat loss in the system, and the quantitative and 

qualitative recovery of NaCl and ice.  

The economic feasibility of the EFC technology was determined in comparison with 

alternative treatment scenarios for spent CIEX regenerant.  

1.3 Reading guide 

Chapter 1 describes the background and sets the scope of this research. Chapter 2 describes 

materials and methods of the pilot study. Section 3 provides the results and discussion on 

the pilot tests. Section 4 focuses on the feasibility of EFC at DWP Botlek. Finally, section 5 

describes the main conclusions from the study and gives recommendations for further 

research. 



KWR 2017.011 | July 2017 8 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation



KWR 2017.011 | July 2017 9 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

2 Pilot tests: Materials and methods 

2.1 The pilot scale EFC setup 

The EFC installation used in this study was a skid mounted machinery designed to process 

(semi-industrial) saline solutions at their eutectic point. The installation was constructed by 

EFC separations B.V. The setup was split in two main sections, namely the crystalliser-settler 

unit and the filtration unit (Figure 2-1). In the crystalliser-settler unit (Figure 2-2), the ice and 

salt slurries were produced. In the filtration unit (Figure 2-3), the ice and salt crystals were 

separated from the accompanying mother liquor by vacuum belt filtration. Figure 2-4 

presents the process scheme of the EFC pilot plant. 

The crystalliser-settler unit included the following equipment: 

• A cooling machine (Tamson Centaur Cooler Unit TLC 50-120) with adjustable cooling 

capacity and temperature control of the heat transfer fluid. The cooling machine was 

designed with a primary and secondary cooling circuit. The primary cooling circuit used 

R404a as refrigerant in a classical vapour recompression cycle. The secondary cooling 

circuit was coupled with the primary circuit. Freezium, the heat transfer fluid, was 

circulated through the evaporator to absorb the heat. The production capacity was 

dependent on the cooling capacity of the cooling machine.  

• A 400-L crystalliser (EFC Separations B.V.) which contained the heat exchangers. In the 

heat exchangers the heat transfer fluid was pumped to extract the heat from the 

solution.  

• A scraper system (EFC Separations B.V.) with advanced rotating scrapers driven by an 

electrical motor. Once the ice and salt were formed in the crystalliser, a scale layer will 

start forming on the heat exchangers. This was intended to be scraped off with the 

advanced scraping system.  

• A settling tank (EFC Separations B.V.) to separate the ice crystals from the salt slurry.  

• A hose pump (Watson-Marlow 620 DuN) with adjustable flow to feed the crystalliser. 

• A hose pump (Watson-Marlow 620 DuN) with adjustable flow to recirculate salt slurry 

from the settler to the crystalliser.  

• A bleed pump (Watson-Marlow 620 DuN) .  

• A hose pump (Bredel SPX-15) with adjustable flow to transport the salt slurry from the 

crystalliser unit to the separation unit.  

• A progressing cavity pump (mono pump) (Bedu BW-035) with adjustable flow to 

transport the ice slurry from the crystalliser unit to the filtration unit. 

• A process feed buffer vessel.  

• An additional cooling machine to lower the temperature of the process feed buffer 

• Start solution vessel. 

The filtration unit included the following equipment:  

• Pannevis RT type vacuum belt filter (1m × 0.1m filtration surface).  

• Pannevis RT type vacuum belt filter (2m × 0.1m filtration surface).  

Vacuum was applied under the product cake in each belt to draw the adhering mother liquor 

from the ice and salt crystals. The mother liquor was collected in vacuum separators/filtrate 

receivers and then pumped with hose pumps to the buffer vessel.  



KWR 2017.011 | July 2017 10 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

FIGURE 2-1 PILOT SCALE EFC SETUP 

FIGURE 2-2 THE CRYSTALLISER-SETTLER UNIT 

FIGURE 2-3 ONE OF THE SEPARATION UNITS 



KWR 2017.011 | July 2017 11 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

FIGURE 2-4 PROCESS SCHEME OF THE EFC PILOT SETUP 

2.2 DWP Botlek: The pilot testing site  

Demi water plant Botlek produces approximately 1,400 m3/h of demi water with a 

conductivity of < 0.06 µS/cm and TOC < 10 ppb. It uses fresh water from Brielse Meer as its 

raw water. The water from the Brielse Meer has a typical turbidity of 2 to 10 NTU, a typical 

conductivity of 500 to 850 µS/cm and approximate total hardness of 80 mg/L Ca. Figure 2-5 

shows the process scheme of DWP Botlek. The first step in the demineralization process is 

the pre-treatment of water to remove suspended solids. Coagulation and flocculation of the 

suspended solids is carried out by dosing ferric chloride (FeCl3). The water is then treated by 

dissolved air flotation (DAF) and filtration (anthracite/sand). The pre-treated water is then 

pumped to the softening section, where hardness removal takes place. The softening section 

consists of 8 CIEX vessels, filled with strong acidic CIEX resins, which is regenerated using 

10 wt% NaCl solution as regenerant. The regenerant is produced by dissolving industrial 

grade NaCl in softened water from the softening section. After regeneration the salinity of 

the spent regenerant drops to approximately 2 wt%. The major ions in the spent regenerant 

are Na, Ca, Mg and Cl and relatively low(er) levels of potassium (K), sulphate (SO4), copper 

(Cu), nickel (Ni) and iron (Fe).Table 2-1 presents the composition of two spent CIEX 

regenerant samples, collected on different dates, and at different point of time during the 

regeneration process. This provides an idea about how the composition of spent CIEX 

regenerant varies during the regeneration process 

FIGURE 2-5 PROCESS SCHEME OF DWP BOTLEK 



KWR 2017.011 | July 2017 12 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

TABLE 2-1 COMPOSITION OF SPENT CIEX REGENERANT AT DWP BOTLEK 
Parameter unit Sample of 

26-6-2013

Sample of 

1-10-2015

Chloride mg/L Cl 41,000 12,500

Sulphate mg/L SO4 < 200 86

Silicate mg/L SiO2 - 5.68

Nitrate mg/L NO3 < 100 3.2

o-phosphate mg/L P - < 0.003

Potassium  mg/L K 426.5 - 

Sodium mg/L Na 5,953 3,400

Calcium mg/L Ca 12,500 2,800

Magnesium mg/L Mg 2,692 510

Strontium mg/L Sr 86 18

Iron µg/L Fe 5,125 < 250

Manganese µg/L Mn 57.7 < 250

Aluminium µg/L Al < 100 260

Antimony µg/L Sb < 2 < 25

Arsenic µg/L As < 50 < 25

Barium µg/L Ba 8,426 < 125

Boron µg/L B < 500 < 125

Cadmium µg/L Cd 0.8 < 2.5

Copper µg/L Cu < 50 < 125

Lead µg/L Pb < 1 < 25

Nickel µg/L Ni 188.3 < 25

Selenium µg/L Se < 50 < 25

Zinc µg/L Zn 131.2 < 125

Rubidium  µg/L Rb 265 -

Lithium  µg/L Li 220 -

- refers to unavailability of data

Figure 2-6 shows typical variation in the concentration of Na, Ca and Mg during the 20 to 

55 minutes after the start of regeneration of CIEX at DWP Botlek. Calculation has shown that 

most of the unused NaCl can be collected in the period from 27 - 54 minutes.  

After softening, the softened water is treated by reverse osmosis (RO) to remove 

approximately 95% of the salinity. In order to achieve an acceptable removal of bicarbonate 

(HCO3), caustic soda (NaOH) is dosed upstream of the RO. The remaining salinity in the 

reverse osmosis permeate is removed by mixed bed IEX (strong acidic CIEX resins and strong 

basic AIEX resins). The effluent of the mixed bed polisher is the demin water produced at 

DWP Botlek. 



KWR 2017.011 | July 2017 13 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

FIGURE 2-6 COMPOSITION OF SPENT CIEX REGENERANT FROM 20 TO 54 MIN OF REGENERATION PROCESS 

2.3 Pilot tests 

From the 1 July to 26 October 2015 the pilot unit was installed and started-up at the DWP 

Botlek site. Various measuring instruments of the installation (e.g. temperature sensors, 

pumps, flow meters etc.) were calibrated. The supply of compressed air was arranged for the 

belt filters and the pilot setup was insulated. Moreover, the researchers and process 

technologists from KWR and Evides Industriewater received training from the experts of EFC 

Separations on the operation of the pilot unit.  

After the start-up, the pilot trials were carried out in two phases. In phase 1 the pilot setup 

was operated discontinuously, for a short duration during normal working hours (few hours 

each day). In phase 2 the pilot setup was operated continuously, first for 48 hours and later 

for 100 hours. Below are more details regarding the materials and methods used during pilot 

tests. 

Phase 1: Discontinuous EFC pilot operation 

From 27 October 2015 to 12 April 2016 discontinuous tests were carried out with the EFC 

pilot setup at Botlek. The main purpose of these tests was to determine the influence of the 

cooling machine set-point, flow of cooling liquid through the cooling plates in the crystalliser, 

scrapping speed in the crystalliser, recycle flow from the settler to the crystalliser etc. on the 

total heat exchange in the crystalliser. The scaling on the heat exchangers was monitored by 

a conjunction of torque of the scrappers, intensity of scrapping sound and the vibration of 

the crystalliser. Appendix I includes the full details of various settings tested during each day. 

During the tests performed from 27 October to 24 November 2015 the crystalliser was fed 

with a synthetic saline solution that was prepared by dissolving approximately 20% NaCl 

(Broxozout 6-15, Boom The Netherlands) in the spent CIEX regenerant (Table 2-2). It was 

soon observed that the cooling plates in the crystalliser were scaled rapidly. Therefore, after 

24 November 2016 the start solution was changed by introducing Ca and Mg ions (as non-

crystallizing components) in the solution (Table 2-3). This was done to prevent scaling of the 

heat exchangers during the experiments (Pronk, 2006; De Graaf, 2012).  

CaCl2.2H2O (Calcium chloride-2-hydrate, lab grade, Boom The Netherlands) and MgCl2.6H2O 

(Magnesium chloride-6-hydrate, lab grade, Boom The Netherlands) were used to increase the 

Ca and Mg content in the start solution.  



KWR 2017.011 | July 2017 14 Treatment of Spent Cation Exchange Regenerant with Eutectic Freeze Crystallisation

TABLE 2-2 COMPOSITION OF THE START SOLUTION USED IN PHASE 1 FROM 27 OCTOBER TO 24 

NOVEMBER 2015 (20 WT% NaCl IN SPENT CIEX REGENERANT) 

Parameter unit Sample of 

01-10-2015

 Sample of 

22-10-2015

Sodium mg/L Na 74,000 83,000

Calcium mg/L Ca 2,200 1,700

Magnesium mg/L Mg 380 280

TABLE 2-3 COMPOSITION OF THE START SOLUTION USED IN PHASE 1 AFTER 24 NOVEMBER 2015, AND 

DURING 48-H AND 100-H CONTINUOUS TRIALS 

Parameter Unit Sample 1 Sample 2

Sodium mg/L Na 49,420 54,000

Calcium mg/L Ca 41,990 40,000

Magnesium mg/L Mg 7,756 6,600

Chloride mg/L Cl 169,900 175,000

Phase 2: Continuous EFC pilot operation  

The EFC pilot plant was operated continuously for 48 hours (from 19 to 21 April 2016) and 

for 100 hours (from 9 May to 13 May 2016). The main aim of the continuous runs was to 

achieve steady operation of the EFC pilot plant in the production mode under eutectic 

condition. It is well-known that EFC is (economically) most feasible when the concentration of 

the salt to be recovered is close to the eutectic concentration. However, the concentration of 